http://www.oldsgmail.com


Reference Manual


Chapter 8: Body Mounts

 

Body Mount Locations

 

Body Mount Details

Part Details

Ill. num. Description GM part number
1 Bolt, M10 x 1.5 x 95mm 10049638
2 Washer, 377891
3 Cushion, upper
    position #1
  position #2
 
 
All
G35
G47
 
 
 
 
exc LT6
377888
14011270
356561
330986
4 Cushion, lower
    position #1
  position #2
All
G35
 
 
472160
377801
5 Retainer, Type B 11501849
6 Shim 3714962
7 Washer, Flat (.515 x 1.56) 337559
8 Nut, Hex (M10 x 1.5) 11505057
9 Bolt, M10 x 1.5 x 80mm 35244972
10 Bolt, M10 x 1.5 x 55mm (position #3) 140853012
11 Spacer (position #4) 6262234
12 Washer
 
Footnotes:
1Cushion is a flat washer
2Superseding part number

 

Table of Contents Top of Chapter

Copyright © 1998-2017 by The Members of The Oldsmobile Mailing List. All Rights Reserved. This web site is not affiliated with General Motors or Oldsmobile. General Motors and Oldsmobile are trademarks of their respective companies. The owners and members of this site are not responsible for errors or inaccuracies.